
      

Department of Water Management 
Sanitary Engineering Section 

 
                                                                 

 
 
 
 

 
 
 
 
 
 
 
 
 

 
 
 
 

 
 
 

Sara Ghanbari 
January 2018 

 
 

 
 
 
 
 
 

 
 

 
Pilot study and modeling of remineralization of  

low-temperature desalinated water by calcite filtration  
 
 
 



2 

 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

 
 
 
 
 
 
 
 
 
 
 
 



3 

 

 
Pilot study and modeling of remineralization of  

low-temperature desalinated water by calcite filtration 

 
 
 
 

Sara Ghanbari 
 

 
 
 
 

In partial fulfillment of the requirements for the degree of 
 
 

Master of Science in Civil Engineering 
 
[...]
Figure 33. Modeling data using the modified Yamauchi model for grain size 0.5-1.2 mm. The error bars mark a 
deviance of 5% from the measured data ________________________________________________________ 58 
Figure 34. Modeling data using the modified Yamauchi model for grain size 1-2 mm. The error bars mark a 
deviance of 5% from the measured data ________________________________________________________ 58 
Figure 35. Modeling data using PhreeqPython, grain size 0.5-1.2mm, CO2 test, and filter 1 at constant flow of 
3.8 m/h ___________________________________________________________________________________ 58 
Figure 36. Calcite dissolution simulation at constant water quality and grain size using the modified Yamauchi 
model ____________________________________________________________________________________ 59 
Figure 37. Calcite dissolution simulation at constant water quality and grain size reduction using PhreeqPython
 _________________________________________________________________________________________ 60 
Figure 38. The simulation result from the multilayer model by G. Zweere (2017) on the left and the modified 
Yamauchi model from this study on the right where the velocity, water quality, and grain size are the same __ 62 
Figure 39. Sensitivity analyses based on the Yamauchi model (Yamauchi et al., 1987) with various levels of  
porosity, diameter, and velocity created using Python and Plot.ly (https://plot.ly/create/?fid=sara.ghanbari) _ 62 
Figure 40. General treatment process scheme for the new to build DWTP “De Hooge Boom” ______________ 63 
Figure 41. Predicted and actual EC values at 2.1 m (tracer test Zweere & Teunissen, 2015) ________________ 67 
Figure 42. Predicted and actual EC values at 0.6 m (tracer test Zweere & Teunissen, 2015) ________________ 67 
Figure 43. The result from the Yamauchi model at the minimum required concentration and average 
concentration of CO2 ________________________________________________________________________ 68 
Figure 44. Cost comparison in € per year for different scenarios ______________________________________ 71 
Figure 45. Cost difference in percentage related to the reference scenario where gray error bars indicate the 
general uncertainty in the cost model of +/- 20% _________________________________________________ 71 
Figure 46. Cost comparison in € per year determined for both with and without additional CO2 dosage at a high 
design capacity of 5000 m3/h _________________________________________________________________ 73 
Figure 47. Measured data of EC against TDS fitted in Python. The linear equation is equal to: TDS = 0.8801 EC + 
5.227 ____________________________________________________________________________________ 81 
Figure 48. pH vs. EC relation where the water composition is kept constant and pH levels vary between 4 and 8
 _________________________________________________________________________________________ 83 
Figure 49. Calcium/alkalinity vs. various EC plotted using Phreeqc (Tony Appelo’s Phreeqc version with 
notepad++ done by Boris van Breukelen) ________________________________________________________ 85 
Figure 50.  The relation between the calcium/bicarbonate concentration and EC from measured data as well  as 
from theoretical data from the Phreeqc simulation ________________________________________________ 85 
Figure 51. Filter draw above and A-A section of bottom ____________________________________________ 89 
Figure 52. Filter draw with sampling points position _______________________________________________ 89 
 

 
 
 
 
 
 
 
 



11 

 

 
 

List of Tables 
 
Table 1. Results of the pilot study conducted by Oasen Water Company on remineralization techniques (Van Der 
Laan et al., 2016) ___________________________________________________________________________ 16 
Table 2. Drinking water quality targets _________________________________________________________ 19 
Table 3. Shape factor for various shapes and their ratio compared to the standard spherical shape (calculated 
using the volume and surface formula of each shape where volume was the same in all shapes) ___________ 29 
Table 4. List of experiments and aims of experiments ______________________________________________ 32 
Table 5. Design and operational characteristics of the pilot calcite filter at Kamerik ______________________ 35 
Table 6. The well configuration corresponding to each experiment day and the number of wells in operation 
during each experiment ______________________________________________________________________ 38 
Table 7. The average water quality characteristics from 4 samples taken between 17-20 July ______________ 38 
Table 8. The calcite dissolution rates (Ya coefficient) from previous studies regarding their operational 
conditions and our experimental data __________________________________________________________ 56 
Table 9. Oasen water quality regulations ________________________________________________________ 63 
Table 10. Design parameters for the full-scale treatment plant “De Hooge Boom” in Kamerik _____________ 64 
Table 11. Factors used for interest and depreciation, operation, and maintenance (Van Der Laan et al., 2016) 64 
Table 12. Cost for chemicals, energy, and other operational parameters (Van Der Laan et al., 2016) ________ 65 
Table 13. Various operational scenarios _________________________________________________________ 69 
Table 14. Comparison of various calcite filter scenarios ____________________________________________ 70 
Table 15. Major components of calcite filtration __________________________________________________ 72 
Table 16. Comparison of the system with and without the CO2 dosing system at a treatment capacity of 5000 
m3/h _____________________________________________________________________________________ 72 
Table 17. Calculation of carbonate, bicarbonate, and hydroxyl based on p and m alkalinity _______________ 80 
Table 18. pH sensor characteristics _____________________________________________________________ 87 
Table 19. Electric conductivity characteristics ____________________________________________________ 87 
Table 20. Turbidity sensor characteristics ________________________________________________________ 87 
Table 21. CO2 meter characteristics ____________________________________________________________ 88 
Table 22. Calcite product characteristics ________________________________________________________ 88 

 

 
  



12 

 

List of abbreviations 
CAPEX   Capital Expenses 
EBCT      Empty Bed Contact Time 
EC          Electric Conductivity  
MFC    Mass Flow Controller  
MSFE     Multi-Stage Flash Evaporator  
OMP       Organic Micropollutants 
OPEX     Operating Expenses 
PWP  Plummer-Wigley-Parkhurst 
RO          Reverse Osmosis  
TDS        Total Dissolved Solids  

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



13 

 

Nomenclature  
k1, k2, ka, ks  reaction constant  
K  (calcite) dissolution rate constant  
Dm  mass transfer 
dC   concentration change 
A/V  surface-to-volume ratio 
d  particle diameter 
ε   porosity 
φ  form factor 
R   overall dissolution rate (moles/cm2.s) 

rⅠ, rⅡ , rⅢ    reaction rate of equation Ⅰ, Ⅱ, and Ⅲ 
қ1, қ2, қ3 rate constant for reaction 1, 2 and 3 
қ4  rate constant for the backward reaction 
α1, α2, α3:         ion activities  
Ce    concentration at equilibrium (mmol/l) 
CL   concentration at each bed height (mmol/l) 
C0    concentration at start (mmol/l) 
ZL  bed height (mm) 
UL  superficial velocity (mm/s) 
6k

φ
    Ya coefficient (dissolution rate constant including the form factor)  

Cao          initial calcium concentration (molar) 
S              the concentration of dissolved calcium carbonate 
S’  the concentration of dissolved calcium carbonate at equilibrium  
Kw          the activity-coefficient-corrected ion product for water 
DIC0       the initial dissolved inorganic-carbon concentration (molar) 
Cc            the influent concentrations of cations excluding calcium and hydrogen 
Ca            the influent concentrations of anions excluding DIC species and hydroxide 
ά, & ά2   the ionization fractions for the deprotonation of carbonic acid  

Nd   axial dispersion number, dimensionless (𝑁𝑑 =
𝐹∗𝜀

(𝑈𝐿∗𝐿)
 ) 

F   dispersion coefficient  
Z  dimensionless axial distance (z=z/L)  
r  reaction rate expression  

a   
6(1−𝜀𝐿)

𝐷𝑝 𝜑
  

kL  liquid film mass transfer 
kc   surface reaction  
kf  residual layer mass transfer  
MR   modified Reynolds 
SC   Schmidt number 

υ   kinematic viscosity 
D   calcium ion diffusivity 
 
 
 
 
 
 
 
 
 



14 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



15 

 

1 Introduction  

 General background  
Oasen is a drinking water company located in the province of South Holland in the 
Netherlands. It provides reliable and fresh drinking water for 750,000 people and 7,200 
companies in this region, using riverbank infiltration as its main water source. As the wells 
are recharged by bank filtration from the Lek River, the water quality is susceptible to 
pollution. Pollutants include, but are not limited to, organic micropollutants (OMP) such as 
trace amounts of pharmaceuticals and pesticides, which could pose a serious threat to the 
successful treatment of drinking water in the future. Furthermore, it is expected that source 
water will increase in salinity in the long term due to the effects of climate change. The 
current conventional treatment method consists of tower aeration, rapid sand filtration, 
pellet softening, and adsorption by granular activated carbon, followed by UV disinfection. 
This method has its limitations with regards to removing OMP and chloride and is therefore 
not seen as a robust and durable solution (Van Der Laan et al., 2016). Consequently, Oasen 
has started to research a new treatment concept based on 100% reverse osmosis (RO) 
membrane filtration in recent years. With this technique, they aim to be prepared for 
possible increases in the concentrations of OMP and chloride in the source water in the 
future.  

The product water derived by RO, called permeate, is aggressive, has a low pH, is 
bitter in taste, and does not comply with the drinking water regulation standards in the 
Netherlands. Moreover, transporting such corrosive water through water supply systems 
lacking the appropriate treatment could cause a deterioration of the piping system 
(Yamauchi et al., 1987; Letterman et al., 1987). In order to prevent corrosion in the transport 
system and to provide healthy water to consumers, it is essential to take the step of 
remineralization.  

For this purpose, various types of remineralization techniques have been proposed. 
Table 1 gives an overview of the results from the pilot study done by Oasen during 2014-
2016. The aim was to find the optimal remineralization technology to use as post-treatment 
of RO permeate water at the treatment plant “De Hooge Boom” in Kamerik. Based on 
several studies, calcite filtration was found to be the best remineralization technique, since it 
is inexpensive, easy and safe to operate and maintain, and does not require the continuous 
feed of chemicals that other techniques do (Benjamin et.al 1992; Letterman, 1995; Shemer 
et al., 2015; Van Der Laan et al., 2016). 
 



16 

 

Table 1. Results of the pilot study conducted by Oasen Water Company on remineralization techniques (Van Der Laan et al., 
2016) 

 
 
Figure 1 gives an overview of the complete treatment plant: the permeate water created by 
RO first goes through an ion exchanger to remove the remaining ammonium from the 
permeate water. This process is followed by remineralization using the calcite filter. As a last 
step, the remaining CO2 and CH4 are removed and O2 is added to the water by 
aeration/degasification.  
 

 
Figure 1. Schematics of the new treatment concept (Van Der Laan et al., 2016) 

In the stage of calcite filtration, the desalinated water, additionally acidified with CO2  if 
required, is channeled through a filter containing calcite particles. This results in an increase 
in the concentration of calcium and bicarbonate in the water due to the following reaction 
(Yamauchi et al., 1987): 
 

CaCO3 + CO2 + H2O  Ca2+ + 2 HCO3
- 1. 1 

 
The effectiveness and costs of this process are strongly dependent on parameters such as 
bed height, temperature, contact time, and inlet CO2 concentration, which all affect the 
dissolution of calcium carbonate (Shemer et al., 2012). In order to understand and predict 
the calcite dissolution rate as a function of these design parameters, knowledge of the 
kinetics and equilibrium of these processes is required. For this purpose, Oasen aims to 

Raw water
Membrane 

filtration 
(RO)

Ion Exchange 
(IEX)

Calcite-
filtration (CF)

Aeration product 
water



17 

 

develop a model for the design and optimization of calcite filtration, to incorporate it as one 
of the main steps in its treatment processes.   

Several theoretical and practical models (e.g. Erga & Terjesen 1956; Plummer et al., 
1979; Yamauchi et al., 1987; and Letterman et al., 1991) have been developed to describe 
the kinetics of calcite dissolution. Hasson et al. (2006) evaluated various kinetics expressions 
published in scientific literature to determine the most reliable dissolution kinetics model. 
He concluded that the model provided by Yamauchi et al. (1987) was the most accurate 
model to describe the kinetics of calcite dissolution, which was further confirmed by 
extensive experimental data obtained from a study conducted by Shemer et al. (2012) on 
this subject. Besides these published models, there are also more complex computer models 
based on multilayer concepts, such as the one proposed in the MSc study conducted by 
Bang (2012) and a more recent one by Zweere (2016).  
 

 Problem definition  
Although an extensive amount of literature has been published on the subject of calcite 
dissolution kinetics, the study conducted by Hasson & Bendrihem (2006) has shown that 
theoretical models, such as the one by Plummer et al. (1978, 1979), are not suitable for 
simulating the calcite dissolution rate in practice as they overestimate the dissolution rate. 
This is because Plummer et al. (1979) determined the calcite dissolution rate under 
turbulent flow conditions. Using a large specific surface area affects the dissolution rate and 
limits the effects that both mass transport and surface reactions have on the rate of calcite 
dissolution (Bang, 2012).  

On the other hand, current available empirical models were generally tested with 
high-temperature water and larger calcite grain sizes. The higher temperature is due to the 
fact that previous studies were mainly carried out in Middle Eastern countries, where the 
temperature is higher than in the Netherlands. It could also be accounted for by the use of 
heat-generating techniques such as a multi-stage flash evaporator (MSFE) to desalinate the 
water, which further increases the water temperature. As Oasen works with a relatively low 
groundwater temperature of 12 to 14 oC, the empirical models that are currently available 
are not applicable.  

In addition, it is questionable whether the accuracy of complex multilayer models, 
such as the ones provided by Bang (2012) or Zweere (2016), is significantly higher than the 
accuracy of simpler one-layer models in describing the kinetics of the dissolution of calcium 
carbonate. Furthermore, calcite dissolution kinetics play a key role in the efficient design, 
operation, and maintenance of a calcite filter. The lack of a reliable kinetics model may not 
only result in incorrectly designed calcite filters, but also in the improper maintenance of the 
filter.   

In conclusion, despite all previous work done by various authors on the kinetics and 
equilibrium of calcite dissolution, the accuracy of the available models still leaves room for 
improvement. To apply the technique at Oasen, the low temperature of the present water 
needs to be accounted for specifically. To do this, a simpler model would be preferred over a 